seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 40MHz / DFT-S OFDM / PI/2 BPSK

Lowest Full RB

Middle Full RB

Ref Level 40,00 dBm  Offset 15.20 dB Mode Sweep saL Reflevel 40.00Bm  Ofiset 15.20d Mode Sweep saL
Count 10100 Count 100/100
HSpmaricess Ersdamion @1 AugPwr | 1Spurious Emissions ®1 AvgPur
Cimit Cheed 5] P
30 ahine SPURloUS UNE aBs o2 P 10 2 L
20 dBm 20
10 dbimy - 10
[ g [ty
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® | . |
2 ! |
SAURIOUS UNE 85 002 | u SPURIOUS_LINE_ABS_002 |
Priss it el
Frte i -
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz 343 GHz 6409 pts 39.0 MHz/ 3.82 GHz
2 Result Summary
3.430 GHz 3530 GHz 1.000 Miz 351526 GHz -43.17 dBm -317dB 3.430 GHz 3530 GHz 1.000 MHz 3.47920 GHz
3,530 GHz 3540 GHz 1.000 MHz 3.53395 GHz 0. 3530 GHz 3.560 GHz 1.000 MHz 353097 GHz
3540 GHe 3549 GHz 1.000 MHz 3.54899 GHz 3.560 GHz 3599 GHz 1.000 MHz 3.58651 GHz
3549 GHz 3550 GHz 500,000 kHz 3.54992 GHz 35989 GHz 3,600 GHz 500.000 kHz 3.59936 GHz
3550 GHz 3590 GHz 1.000 MHz 552 29 GHz 3600 GHr 1650 GHe 1,000 MHz 3160659 GHz
3590 GHz 3591 GHz 500000 kHz 350081 GHz 3.650 GHz 3651 GHz 500.000 kitz 3.6500 GHz
3591 GHz 3630 GHz 1.000 Mz 3.60431 GHz 3651 GHz 3690 GHz 1.000 MHz 365936 GHz
3630 GHr 3720 GHr 1.000 MHz 363625 GHz 3690 GHz 3.720GHz 1.000 MHz 3.69106 GHz
3.720 GHz 3820 GHz 1.000 MHz 3.79557 GHz 3720 GHe 3820 GHe. 1,000 Mz 381156 GHz
04:07:35 7 08/12/2025 04:08:56 P 08/12/2025
e ]
Ref Level 4000 dBm  Offset 15.20 05 Mode Sweep saL
Count 100/100
1 Spurious Emissians @1 AvgPar
Cimit Cheed
30 dpbineSPURIOUS_UNE a8 o
20 de
10 dbm
s P sttt
a0 |
20 i
i L ™
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3.430 GHz 3530 GHz 3.43654 GHz
1530GHz 3620 GHz 3.59568 GHz
3,620 GHz 3.659 GHz 3.65890 GHz
3659 GHe 3,660 GHz 00 GHz
3.660 GHz 3.700 GHz 3.69473 GHz
3.700 GHz 3701 GHz 3.70000 GHz
3701 GHz 3710 GHz 3.70142 GHz
3710 GHe 3720 GHz 71696 GHz
3.720 GHz 3820 GHz 372015 GHz

04:10:16 PN 08/12/2025

Page Number

1 A2-2 39 of 95



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 40MHz / DFT-S OFDM / QPSK

Lowest Full RB

Middle Full RB

RefLevel 40.00dBm  OMfset 15.20dB.

Mode Sweep

6L

Ref Level 3000 dBm  Offset 15.20 08 Made Sweep saL
Count 100/100 Count 100/100
HSpmaricess Ersdamion @1 AugPwr | 1 5purious Emissions ®1 AvgPuir
Limit Chec¥ PRSS Limit Ches
30 apine.SPURIOUS UNE_aBs o2 phss 30 dpkie —SPUBlouS_LiNE_Ass_oda
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10 dbim 10
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SEURIOUS LINE_ABs 002 N Lx\-umun\ UNE_ABS_002 \
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3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz 343 GHz 6409 pts 39.0 MHz/ 3.82 GHz
2 Result Summary

3.430 GHz 3530 GHz 1.000 Miz 351926 GHz -42.76 dBm -276dB 3.430 GHz 3.530 GHz 1.000 MHz 3.47181 GHz -36.74 dBm

1530GHz 3540 GHz 1.000 Mz 3.53914 GHz 40 3530 GHz 3560 GHz 1.000 MHz 3.53160 GHz -45.95 dBm

3540 GHe 3549 GHz 1.000 MHz 3.54706 GHz . 3.560 GHz 3599 GHz 1.000 MHz 3.59851 GHz -40.50 dBm

3549 GHe 3550 GHz 500000 kz 354999 GHz 1589 GHz 1600 GHz 500.000 kiz 359968 GHz -43.84 dBm

3550 GHz 3590 GHz 1.000 Wiz 55308 GHz 3600 GHz 3650 GHz 1.000 MHz 361007 GHz 4.76 dBm

3.550 GHz 3.591 GHz 500.000 kHz 3.59041 GHz 3.650 GHz 3.651 GHz 500,000 kHz 3.65001 GHz -42.87 dBm

1591GHi 1630GH: 1.000 Mz 359192 GHz 3651 GHz 3690 Gz 1.000 Mz 365118 GHz 41.56 dBm

3530 GHz 3.720 GHz 1.000 Mz 3.63013 GHz 3690 GHz 3.720GHz 1.000 MHz 3.69256 GHz -45.37 dBm

3.720 GHz 3.820 GHz 1,000 MHz 3.81895 GHz 3720GHz 3820 GHz 1,000 MHz 3.79697 GHz 46,66 dBm

Ready

04:08:15 PM  06/12/2025

04:09:35 PM 08/12/2025

Highest Full RB

Ref Level 4000 dBm  Offset 15.20 05 Mode Sweep saL
Count 100/100
1 Spurious Emissians ®1 AugPur
Uit Fss
30 apine.SPURIOUS UNE_aBs o2 phss
20 dBm
10 dbm
. mmariren,
|
10 -
-20
JQI T
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3,430 GHz 3,530 GHz 1.000 Miz 3.463 82 GHz -46.77 dBm -6.77 dB
1530GHz 3620 GHz 1.000 Mtz 3.56529 GHz -46.96 dBm -21.96
3620 GHz 3,659 GHz 1.000 MHz 3.65898 GHz -35.81 dBm -22.81 dB
3,659 Ghz 3,660 GHz 500,000 kHz 365997 GHz -34.29 dBm 21.29
3.660 GHz 3.700 GHz 1.000 MHz 69 GHz 4.09 dBm -25.91 dB
3.700 GHz 3701 GHz 500.000 kHz 3.70010 GHz -39.52 dBm -26.52 dB
3701 GHz 3710 GHz 1.000 MHy 3.70138 GHz -36.24 dBm 3.24 dl
3710 GHe 3,720 GHz 1.000 Miz 71143 GHz -30.34 dBm 15.44 dB
3.720GHz 3,820 GHz 1.000 MHz 372405 GHz -41.61 dBm 161 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 50MHz / DFT-S OFDM / PI/2 BPSK

Lowest Full RB

Middle Full RB

Ref Level 4000 dBm  Offset 15.20 6B Made Sweep SGL Ref Level 40.00dBm  Offset 15.20 d Mede Sweep SGL
Count 100/100 Count 100/100
1 Spurious Emissians ®1 AvgPwr 1 AvgPwr
Cimit Cheed m
30 apbine-SPURlous_n il
20 dBm 20
10 dBy 10
o B
-10
20 B
) SPURIOUS. UNE 485 002 | \
- x
| R o] Lond [
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz 343 GHz 12008 pts. 39.0 MHz/ 3.82 GHz
3430 GHz 3530 GHz 1.000 MHz 352675 GHz 3.430 GHz 3530 Gtz 1.000 MHz 3.48014 GHz -46.88 dBm -6.88dB
3530 GHz 3540 GHz 1.000 Mz 3.53015 GHz 3530 GHz 1550 GHz 1.000 MHz 353079 GHz -46.07 dBm -21.07 d@
3,540 GHz 3549 GHz 1.000 MHz 3.54889 GHz 3550 GHz 3599 GHz 1,000 MHz 3.59898 GHz -43.36 dBm -30.36 dB
3549GHr 3550 GHe 500,000 kHz 3.54993 GHz 3589 GHz 3600 GHz 500,000 kHz 3.50999 GHz -30.17 dBm 1717 dB
3,550 GHz 3,600 GHz 100,000 iz 355674 GHz 3600 GHz 3650 GHz 100.000 kHz 3.60209 GHz -3.95 dBm -33.95d8
3.600 GHz 3.601 GHz 500.000 kHz 3.600 38 GHz 3.650 GHz 3.651 GHz 500,000 kHz 3.65096 GHz -43.66 dBm -30.66 dB
1601 GHi 1650GH: 1.000 Mz 3560381 GHz 3651 GHz 3700 Gz 1.000 MHz 365127 GHz .34 di 2734 dB
3650 GHz 3.720GHz 1.000 MHz 3.66220 GHz 3.700 Gtz 3720 GHz 1.000 MHz 3.70079 GHz 45.43 dBm -20.43 dB
3.720 GHz 3.820 GHz 1,000 MHz 3.81695 GHz 3720GHz 3820 GHz 1,000 MHz 3.81266 GHz 46.76 dBm 6.76dB
festy %

04:11:37 PM 06/12/2025

04:13:34 PM 08/12/2025

Channel power -40dBm > -41.68dBm (PASS)

Lowest Channel Full RB

Ref Level 3000 dBm  Offset 15.20 dB = RBW 10 kHz

- A 2048 & SWT

100 ms = VBW 30 kHz _Mode Sweep

60 P
i

CF 3.526 75 Ghz.

1001 pts. 200.0 kHz/

SRTAVAY VAT ATA VAV ATy s v i

~ Span 2.0 MHz

2 Result Summa: None
Tl (Ref) 1,000 MHz -41.68 dBm
Tx Total -41.68 dBm
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916E

FR1 n77 Part96 / 50MHz / DFT-S OFDM / PI/2 BPSK

Highest Full RB

Ref Level 40.00.dBm  Offset 15.20 05 Mode Sweep s6L
Count 100/100
1 Spurious Emissians ®1 AugPur
Uimit Checd o
Uine_SPURlOUS LINE_aBS od2

30

20 dBm
10 dBa

0dbm

RIOUS LINE_ABS 002
ruuum -

_ |
- &%M,_

3.43 GHz 12009 pts 39.0 MHz/ 382 GHz

3,430 GHz 3.530 GHz 1.000 Miz 3.483 80 GHz -46.91 dBm -6.91 dB.
1530GHz 3600 GHz 1.000 Mtz 3.59136 GHz -46.88 dBm -21.88dB
3600 GHz 3,649 GHz 1.000 MHz 3.64898 GHz -39.70 dBm -26.70 dB
3,649 Ghz 3650 GHz 500,000 kHz 3.64998 GHz -31.11 dBm -18.11 dB
3650 GHz 3.700 GHz 100,000 kiz 3.668 34 GHz 281 dBm 3281 dB
3.700 GHz 3701 GHz 500.000 kHz 3.70094 GHz -45.34 dBm -3234dB
3701 GHz 3710 GHz 1.000 MHy 3.70111 GHz -42.50 dBm -29.50 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71086 GHz -42.64 dBm -17.64 dB
3.720GHz 3,820 GHz 1.000 MHz 3.72005 GHz -44.26 dBm 426 dB
L (I o
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 50MHz / DFT-S OFDM / QPSK

Lowest Full RB

Middle Full RB

Ref Level 30,00 dBm  Offset 15.20 0B

RefLevel 40.00dBm  OMfset 15.20dB.

04:12:17 PM 06/12/2025

04:14:13 PM 08/12/2025

Mode Sweep saL Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissians @1 AvgPwr 1 AvgPwr
Cimit Cheed m
30 apbine-SPURlous_n il 2
20 dBm 20
10 dBy 10
o B
0 wa, L
-20 Br
20 E
SPURIOUS_LINE_ABS_002 SPURIOUS_LINE_ABS 002 | ‘
[Foobm T y [ ‘ i
" . 1 1 I
¥ - L]
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz 343 GHz 12008 pts. 39.0 MHz/ 3.82 GHz
2 Result Sum:
3430 GHz 3530 GHz 1.000 MHz 3.52665 GHz 1.16dB 3430 GHz 3.530 GHz 1.000 Mtz 3.44454 GHz -36.84 dBm -6.84 dB
3530 GHz 3540 GHz 1.000 MHz 3.53889 GHz Bm -15.03 dB 3530 GHz 1550 GHz 1.000 MHz 353031 GHz -45.92 dBm -20.92 dB
3.540 GHz 3,549 GHz 1.000 MHz 3.545 30 GHz -37.10 dBm -24.10 dB 3.550 GHz 3.599 GHz 1.000 MHz 3.598 68 GHz -41.29 dBm -28.29 dB
3549 GHz 3550 GHz 500,000 ktiz 3.54997 GHz -34.28 dBm -21.28 dB 3589 GHz 3600 GHz 500.000 kHz 3.50988 GHz -33.00 dBm -20.00
3550 GHz 3,600 GHz 100,000 kitz 358021 GHz 5.13 dBm -35.13dB 1600 GHz 1650 GHz 100.000 kHz 3.62360 GHz -4.62 dBm -34.62dB
3600 GH2 35601 Ghz 500,000 kiz 3.60076 GHz 39.28 dBm -26.28dB 3650 GHz 3651 GHe 500,000 kiz 3165069 GHz 4186 dBm 28.86
3.601 GHz 3.650 GHz 1.000 MHz 3.60406 GHz 36.60 dBm -23.60 dB 3651 GHz 3.700 GHz 1.000 MHz 365318 GHz -41.38 dBm 283848
3650 GHz 3.720GHz 1.000 MHz 3.65024 GHz -46.48 dBm -21.48 db 3.700 Gtz 3720 GHz 1.000 MHz 3.70091 GHz 45.84 dBm 2084
3.720 GHz 3.820 GHz 1.000 MHz 3.805 16 GHz X 3720GHz 3820 GHz 1,000 MHz 3.78508 GHz 46.70 dBm .70 dB
festy % rerE

Lowest Channel

Full RB

Channel power -40dBm > -41.64dBm (PASS)

Ref Level 30,00 dBm
2048 & SWT

Offset 15,200 = RBW 10 khz
100 ms = VBW 30 kHz

Mode Sweep

60

.P‘i
VR

CF 3.526 65 Gz

ATAT

200.0 kHz/

W

2 Result Summa: None
Tl (Ref) 1,000 MHz -41.64 dBm
Tx Total -41.64 dBm

P
(AT YRV

~ Span 2.0 MHz
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916E

FR1 n77 Part96 / 50MHz / DFT-S OFDM / QPSK

Highest Full RB

Ref Level 40,00 dBm  Offset 15.20 dB Made Sweep £
Count 100/100
1 Spurious Emissians @1 AvgPwr
Cimit Cheed 7
{ine _SPURJOUS_UINE

30

20 dBm
10 dBa

0dbm

RIOUS_LINE | ABS (

_ ] |
————— i

3.43 GHz 12009 pts 39.0 MHz/ 382 GHz

3,430 GHz 3.530 GHz 1.000 MHz 3.46801 GHz -46.82 dBm -6.82 dB
1530GHz 3600 GHz 1.000 Mtz 3.55640 GHz -46.83 dBm -21.83dB
3600 GHz 3,649 GHz 1.000 MHz 3.64863 GHz -39.90 dBm -26.90 dB
3,649 Ghz 3,650 GHz 500,000 kHz 3.64990 GHz -34.24 dBm 21.24 dB
3650 GHz 3.700 GHz 100,000 kiz 3.69281 GHz 419 dBm

3.700 GHz 3701 GHz 500.000 kHz 3.70041 GHz -44.99 dBm -31.99 dB
3701 GHz 3710 GHz 1.000 MHy 3.70159 GHz -40.09 dBm -27.09 dB
3.710GHz 3,720 GHz 1.000 Miz 3.71034 GHz -42.13 dBm -17.13 dB
3.720GHz 3,820 GHz 1.000 MHz 3.72065 GHz -45.05 dBm -5.05 dB

; [IITIIIm i
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916E

FR1 n77 Part96 / 60MHz / DFT-S OFDM / PI/2 BPSK

Lowest Full RB Middle Full RB

Ref Level 40,00 dBm  Offset 15.20 dB Mode Sweep saL Reflevel 40.00Bm  Ofiset 15.20d Mode Sweep seL
i Count 100/100
P = @1 AugPwr | 1 5purious Emissions ®1 AvgPur
Uimit Checd Fss .
30 apiineSPURlOUS UNE_aBs ot PASS 30 2 u
20 dBm 20
10 dbimy 0
0 B
10 Ml iy P
20 s
a0 [l |
SPURIOUS_LINE_ABS 002 SPURIOUS_LINE_ABS 002 l
[+ T 1 ol ~ J
- 50 di i
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz 343 GHz 3.82 GHz
2 Result Summary
3.430 GHz 3530 GHz 1.000 Miz 352406 GHz -42.05 dBm -205dB 3.430 GHz 3530 GHz 1.000 MHz 3.50148 GHz
1530GHz 3540 GHz 1.000 Mz 3.53960 GHz 3530 GHz 3540 GHz 1.000 MHz 353823 GHz
3540 GHe 3549 GHz 1.000 MHz 3.54890 GHz 3.580 GHz 3.589 GHz 1.000 MHz 3.55618 GHz
3549 GHz 3550 GHz 1.000 Mtz 3.55000 GHz 3589 GHz 3.590 GHz 1.000 MHz 3.58996 GHz
3550 GHz 3610 GHz 100000 kiz 55094 GHz 3590 GHz 3660 GHz 100.000 kHz 3.59652 GHz
3610 GHz 3611 GHz 1.000 MHz 361004 GHz 3.660 GHz 3.661 GHz 1.000 MHz 3.660 56 GHz
1611 GHz 1670 GHz 1.000 Mz 361138 GHz 3661 GHz 3710GHz 1.000 MHz 3.68256 GH;
3670GHz 3.720GHz 1.000 MHz 3.68616 GHz 3710 GHz 3720 GHz 1.000 MHz 371174 GHz
3.720 GHz 3.820 GHz 1,000 MHz 3.795 77 GHz 3720GHz 3820 GHz 1,000 MHz 3.80337 GHz
04:16:16 M 08/12/2025 04:17:36 P 08/12/2025

Highest Full RB

Ref Level 4000 dBm  Offset 15.20 05 Mode Sweep saL
Count 100/100
1 Spurious Emissians @1 AugPwr
Uimit Checd 7
30 dpbineSPURIOUS_UNE a8 o
20 de
10 dbm
a
-20 ‘
|
o e

3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary

3.430 GHz 3530 GHz 347471 GHz

1530GHz 3580 GHz 3.56549 GHz

3.580 GHz 3,639 GHz 3.63897 GHz

3639 GHe 3640 GHz 3.63989 GHz

3640 GHz 3.700 GHz 3.64331 GHz

3700 GHz 3701 GHz 3.70004 GHz

3701 GHz 3710 GHz 3.70102 GHz

3710 GHe 3720 GHz 71906 GHz

3.720 GHz 3820 GHz 372744 GHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 60MHz / DFT-S OFDM / QPSK

. |
Ref Level 4000 dBm  Offset 15.20 dB Mode Sweep saL Reflevel 40.00Bm  Ofiset 15.20d Mode Sweep saL
Count 10100 Count 100/100
i Spmiriees Ermbmfomss @1 AugPwr | 1 5purious Emissions ®1 AvgPur
Cimit Cheed 5] P
30 apiineSPURlOUS UNE_aBs ot P 10 2 L
20 dBm 20
10 dbim 10
a B
Lot v "
0 o i d h
20 B
20 | E
:UC‘I‘:!F\J’\J LINE_ABS_002 SPURIOUS_LINE_ABS 002 I
} - :
\ it P R —
dEnr T
\ W N
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz 343 GHz 12008 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3.430 GHz 3530 GHz 1.000 Miz 351506 GHz -40.56 dBm 0.56 dB 3.430 GHz 3.530 GHz 1.000 MHz 352505 GHz 46,61 dBm
3,530 GHz 3540 GHz 1.000 MHz 3.53911 GHz X 3530 GHz 3.540 GHz 1.000 MHz 353841 GHz -45.06 dBm
3540 GHz 3589 GHz 1.000 MHz 3.54882 GHz 3,540 GHz 3,589 GHz 1,000 MHz 3.58898 GHz -43.20 dBm
3549 GHz 3550 GHz 1.000 Mz 3.34996 GHz 3,589 GHz 3,580 GHz 1.000 MHz 3.58912 GHz -43.28 dBm
3550 GHz 3510GHz 100,000 kiz 58088 GHz 1590 GHz 1660 GHz 100.000 kHz 363457 GHz -5.68 dBm
3610 GHz 3611 GHz 1.000 MHz 361000 GHz 3.660 GHz 3.661 GHz 1.000 MHz 3.66059 GHz -42.37 dBm
16116 3610 GH: 1.000 Mz 361309 GHz 35661 G 3710 G 1.000 Mz 3.66166 GHz 43.00 dBm
3670GH: 3720 GHz 1.000 MHz 3.67827 GHz 37106tz 3720 GHe 1.000 Mtz 3.71108 GHz 45.62 dBm
3.720 GHz 3820 GHz 1.000 MHz 3.81145 GHz 3.720 GHz 3820 GHz 1,000 MHz 381416 GHz -46.54 dBm
[
04:16:55 T 08/12/2025 08:18:16 M 08/12/2025
e+ ]
Ref Level 4000 dBm  Offset 15.20 05 Mode Sweep saL
Count 100/100
1 Spurious Emissians @1 AugPwr
Cimit Cheed
30 dpbineSPURIOUS_UNE a8 o
20 de
10 dbm
a
" bl |
-20
|
-  ——
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3.430 GHz 3530 GHz 3.46861 GHz
1530GHz 3580 GHz 3.53092 GHz
3.580 GHz 3,639 GHz 3.63897 GHz
3639 GHe 3640 GHz 363994 GHz
3640 GHz 3.700 GHz 3.64221 GHz
3700 GHz 3701 GHz 3.70001 GHz
3701 GHz 3710 GHz 3.70115 GHz
3710 GHe 3,720 GHz 71043 GHz
3.720 GHz 3820 GHz 372465 GHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 70MHz / DFT-S OFDM / PI/2 BPSK

Lowest Full RB

Middle Full RB

04:24:40 BM 08/12/2025

Ref Level 40,00 dBm  Offset 15.20 dB Mode Sweep saL Reflevel 40.00Bm  Ofiset 15.20d Mode Sweep saL
Count 10100 Count 100/100
HSpmaricess Ersdamion @1 AugPwr | 1Spurious Emissions ®1 AvgPur
Cimit Cheed 5] i P
30 dpbineSPURIOUS_UNE a8 o P 10 d P
20 dBm 20
10 dbimy 10
a B
0 ‘r, e iy T
20 B
-30 f
SPURIOUS LINE_ABS 002 | SPURIOUS_LINE_|ABS_002 |
s ossey = e
¥ ‘ o
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz 343 GHz 12008 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3.430 GHz 3530 GHz 1.000 Miz 352446 GHz -40.43 dBm 0.43dB 3.430 GHz 3530 GHz 1.000 MHz 352795 GHz
3,530 GHz 3540 GHz 1.000 MHz 3.53491 GHz K 3530 GHz 3.540 GHz 1.000 MHz 353148 GHz
3540 GHz 3589 GHz 1.000 MHz 3.54899 GHz 3,540 GHz 3,589 GHz 1,000 MHz 3.58878 GHz
3549 GHz 3550 GHz 1.000 Mz 3.34996 GHz 3,589 GHz 3,590 GHz 1.000 MHz 3.58997 GHz
3550 GHz 3520 GHz 100,000 kiz .59963 GHz 1590 GHz 1670 GHz 100.000 kHz 359461 GHz
3620 GHz 3621 GHz 1.000 Miz 3.62096 GHz 3670 GHz 3671 GHz 1.000 MHz 3.67060 GHz
3621 GHz 3.690 GHz 1.000 Mz 3.64771 GHz 3671 GHz 3710 GHz 1.000 MHz 368653 Gl
3,690 GHz 3.720GHr 1000 MHz 3.69172 GHz 3710 GHe 3720 GHe 1,000 MHs 371105 GHz
3.720 GHz 3.820 GHz 1.000 MHz 3.81525 GHz 3720 GHz 3820 GHz 1,000 MHz 381785 GHz
04:22:00 7 08/12/2025 04:23:20 PM 08/12/2025
e ]
Ref Level 4000 dBm  Offset 15.20 05 Mode Sweep saL
Count 100/100
1 Spurious Emissians @1 AvgPar
Cimit Cheed
30 dpbineSPURIOUS_UNE a8 o
20 de
10 dbm
a
-10
-20
P— [
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3.430 GHz 3530 GHz 3.447 213 GHz .85 6.85dB
1530GHz 3560 GHz 3.53130 GHz -45.91 dBm -20.91 dB
3.560 GHr 3629 GHz 3.62890 GHz -41.98 dBm -28.98 dB
3629 GHe 3630GHz 3.62998 GHz -24.63 dBm -11.63dB
3.630 GHz 3.700 GHz 3.63216 GHz .69 dBm -34.69 dB
3.700 GHz 3701 GHz 3.70084 GHz .44 dBm -29.44 dB
3701 GHz 3710 GHz 3.70127 GHz -42.81 dBm -29.81 dB
3710 GHe 3720 GHz 71933 GHz -43.69 dBm -18.69 dB
3.720 GHz 3820 GHz 3.727 44 GHz 4261 dBm -261 d
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 70MHz / DFT-S OFDM / QPSK

Lowest Full RB

Middle Full RB

Ref Level 40,00 dBm  Offset 15.20 dB Mode Sweep saL Reflevel 40.00Bm  Ofiset 15.20d Mode Sweep seL
Count 10100 Count 100/100
i Spmiriees Ermbmfomss @1 AugPwr | 1 5purious Emissions ®1 AvgPur
Uimit Checd Fss i P
30 dpbineSPURIOUS_UNE a8 o P 10 d P
20 dBm 20
10 dbimy 10
a B
0 P Wyt
‘ i ¥
20 i B
20
SPURIOUS_LINE_ABS 002 | SPURIOUS_LINE_ABS_002
40 g U” - ~
P—— —— St b rﬂ-"*—-mw-..a-___
L] 50 di i
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz 343 GHz 12008 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3.430 GHz 3530 GHz 1.000 Miz 3.504 28 GHz -41.83 dBm -1.83dB 3.430 GHz 3530 GHz 1.000 MHz 352615 GHz -36.09 dBm
3,530 GHz 3540 GHz 1.000 MHz 3.53523 GHz -41.16 dBm 3.530 GHz 3.540 GHz 1.000 MHz 353452 GHz -44.90 dBm
3540 GHz 3589 GHz 1.000 MHz 3.54895 GHz -38.18 dBm 3,540 GHz 3,589 GHz 1,000 MHz 3.58893 GHz -41.33 dBm
3,549 Gz 3550 GHz 1.000 Miz 354998 GHz -28.50 dBm 3589 GHz 1590 GHz 1,000 MHz 3558998 GHz 22682 di
3550 GHz 3520 GHz 100,000 kiz 55123 GHz ;5.12dBm 1590 GHz 1670 GHz 100.000 kHz 363226 GHz -6.70 dBm
3,620 GHz 3.621 GHz 1.000 MHz 362003 GHz -39.11 dBm 3.670 GHz 3671 GHz 1.000 MHz 3.67077 GHz -42.37 dBm
3621 GHz 3.690 GHz 1.000 Mz 3.62138 GHz -40.27 dBm 3671 GHz 3710 GHz 1.000 MHz 368068 GHz 77 dBm
3690 GHz 3720 GHz 1.000 MHz 3.65037 GHz -45.63 dBm 3710 GHz 3720 GHz 1.000 MHz 3.71082 GHz 34,89 dBm
3.720GHz 3820 GHz 1.000 MHz 3.81146 GHz -46.57 dBm 3720 GHe 3820 GHe. 1,000 Mz 381555 GHz 4644 dBrm
i fedy R
04:22:39 TM 08/12/2025 04:23:59 M 08/12/2025
e+ ]
Ref Level 4000 dBm  Offset 15.20 05 Mode Sweep saL
Count 100/100
1 Spurious Emissians @1 AugPwr
Cimit
30 dpbineSPURIOUS_UNE a8 o
20 de
10 dbm
a
A
-20 ‘
Pl oo,
W
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3.430 GHz 3530 GHz 3.446 63 GHz -46.71 dBm 6.71dB
1530GHz 3560 GHz 3.53127 GHz -45.91 dBm -20.91 dB
3.560 GHr 3629 GHz 3.62883 GHz -43.89 dBm -30.89 dB
3629 GHe 3630GHz 3.62998 GHz -28.17 dBm -15.17 dB
3.630 GHz 3.700 GHz 3.66668 GHz .04 dBm -36.04 dB
3.700 GHz 3701 GHz 3.70001 GHz -42.95 dBm -29.95 dB
3701 GHz 3710 GHz 3.706 26 GHz -43.13 dBm 30.13 dB
3710 GHe 3,720 GHz 71976 GHz -43.95 dBm -18.96 dB
3.720 GHz 3820 GHz 3.72085 GHz -44.51 dBm 451 dB

04:25:19 BN 08/12/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 80MHz / DFT-S OFDM / PI/2 BPSK

Lowest Full RB

Middle Full RB

04:29:03 BM  08/12/2025

Ref Level 4000 dBm  Offset 15.20 dB Mode Sweep saL RefLevel 40,00 dm Ofset 15.20d8 Mode Sweep saL
Count 10100 Count 100/100
i Spmiriees Ermbmfomss @1 AugPwr | 1 5purious Emissions 1 AvgPwr
Cimit Cheed 7
20 aghine SPURIOUS UNE ABs ody P E ’ .
20 dBm 20
10 dBrr 10
a B
i Sl
- r Y e | ¥ mwrw
20 B
20
SEURIOUS LINE_ABs 002 | l |wumnm UNE_ABS_002
v e aaiy R ) | "
i) 1 — ‘ oty
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz 343 GHz 12008 pts. 3.82 GHz
2 Result Summary
3430 GHz 3530 GHz 1.000 MHz 3.52505 GHz -40.77 dBm -0.77dB 3430 GHz 3.530 GHz 1.000 Mtz 3.52815 GHz -35.55 dBm -5.55 dB
3530 GHz 3540 GHz 1.000 MHz -39.02 dBm -14.02 dB 1530 GHz 1540 GHz 1,000 MHz 353207 GHz 44,68 dBm -19.68 dB
3540 GHz 3589 GHz 1.000 MHz -40.18 dBm 27.18 dB 3,540 GHz 3579 GHe 1,000 MHz 3.55038 GHz -43.39 dBm -30.39 dB
3549 GHz 3550 GHz 1.000 Mz -27.66 dBm 4.66 d 3579 GHz 3,580 GHz 1.000 MHz 357985 GHz -43.13 dBm -30.13 di
3550 GHz 3630 GHz 100,000 kitz 56837 GHz ;544 dBm -35.44 dB 1580 GHz 1670 GHz 100.000 kHz 3.60201 GHz -5.58 dBm -35.54 dB
3630GHz 3631GHz 1.000 MHz 3.63010GHz -30.40 dBm -21.40 dB 3670 GHz 3671 GHz 1.000 MHz 3.67079 GHz -41.68 dBm -28.68 di
3631 GHz 3710 GHz 1.000 Mz 3.66640 GHz -40.04 dBm 27.04 dB 3671 GHz 3710 GHz 1.000 MHz 369962 41.19 dBm -28.19 d
3710 GHz 3720 GHr 1,000 MHz 3.71043 GHz -46.38 dBm 2138 dB 3710 GHe 3720 GHe 1,000 MHs 371171 GHz 3069 dBm 969 a8
3.720 GHz 3820 GHz 1.000 MHz 3.80996 GHz -46.49 dBm 49 di 3720 GHe 3820 GHe. 1,000 Mis 372075 GHz 4555 dBm 555 dB
Ready e Ready jaRnaannng %
04:26:02 7 08/12/2025 04:27:23 PM 08/12/2025
e - =
Ref Level 4000 dBm  Offset 15.20 05 Mode Sweep saL
Count 100/100
1 Spurious Emissians @1 AugPwr
Cimit Cheed
30 dpbineSPURIOUS_UNE a8 o
20 de
10 dBrre
a
o ¥ Py
-20
| ]
A i
e
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3.430 GHz 3530 GHz 3.44484 GHz
1530GHz 3540 GHz 3.53157 GHz
3,540 GHz 3619 GHz 3.61896 GHz
3619 GHe 3620GHz 361995 GHz
3,620 GHz 3.700 GHz 3.65878 GHz
3700 GHz 3701 GHz 3.70002 GHz
3701 GHz 3710 GHz 3.701 20 GHz
37106t 3.720 Gtz 71839 GHz
3.720 GHz 3820 GHz 373623 GHz
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916E

FR1 n77 Part96 / 80MHz / DFT-S OFDM / QPSK
Lowest Full RB Middle Full RB

Ref Level 40.00 dBm  Offset 15.20 dB Made Sweep SGL RefLevel 40.00dBm  Offset 15.20 dB Mode Sweep s6L

i Count 100/100
1 Spurious Emissians ®1 AugPur 81 tvgPur
Uimit Checd AL
30 dginesPURlos un alL 2
20 dBenr . . 20
10 diimy 1 1 ! 0
0 B
ke
10 oy b gy
20 s
20 ¢ E
SEURIOUS LINE_ABs 002 | 1 I SPURIOUS_LINE_ABS_002
0 m S0 dEn T
12009 pts. 39.0 MHz/ 3.82 GHz 343 GHz 12008 pts. 39.0 MHz/ 3.82 GHz
3,430 GHz 3530 GHz 1.000 Miz 352815 GHz 3.430 GHz 3,530 GHz 1.000 MHz 352885 GHz
1530GHz 3540 GHz 1.000 Mz 3.53386 GHz 3530 GHz 1540 GHz 1.000 MHz 353713 GHz
3540 GHe 3549 GHz 1.000 MHz 3.54897 GHz 3.580 GHz 3579 GHz 1.000 MHz 3.56067 GHz
3549 GHz 3550 GHz 1.000 Mtz 3.54996 GHz 3579 GHz 3.580 GHz 1.000 MHz 3.57954 GHz
3550 GHz 3630 GHz 100000 kiz 355139 GHz 3,580 GHz 3670 GHz 100.000 kHz 3,592 36 GHz
3630 GHz 3.631 GHz 1.000 MHz 363001 GHz 3.670 GHz 3671 GHz 1.000 MHz 3.67067 GHz
1631GHz 3710GHz 1.000 Mz 368698 GHz 3671 GHz 3710GHz 1.000 MHz 3.68072 GHz
3710GH: 3.720GHz 1.000 MHz 3.71001 GHz 3710 GHz 3720 GHz 1.000 MHz 3.71231 GHz
3.720GHz 3820 GHz 1.000 MHz 381765 GHz -46.72 dBm 3720 GHz 3520 GHe. 1.000 MHz 372365 GHz
Ready
04:26:42 TM 08/12/2025 04:20:03 P 08/12/2025

Lowest Channel Full RB
Channel power -40dBm > -42.55dBm (PASS)

Ref Level 3000 dBm  Offset 15.20 dB = RBW 10 kHz
- A 2045 & SWT 100 ms = VBW 30 kHz _Mode Sweep

S0dgp

Bt

P QWA WAV AV YW Y N Tl VA N TAVEAE

CF 3.52915 GHz 1001 pts. 200.0 kHz/ _ Span2.0MHz

2 Result Summa: None
Tl (Ref) 1,000 MHz -42.55 dBm
Tx Total -42.55 dBm

04:57:45 BM 0B/12/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916E

FR1 n77 Part96 / 80MHz / DFT-S OFDM / QPSK

Highest Full RB

Ref Level 40,00 dBm  Offset 15.20 dB Made Sweep £
Count 100/100
1 Spurious Emissians @1 AvgPwr
Cimit Cheed 7
{ine _SPURJOUS_UINE

30

20 dBm
10 dBa

0dbm

RIOUS LINE_ABS 002
‘—wuuum -

b=

Tk 1

3.43 GHz 12009 pts 39.0 MHz/ 382 GHz

3,430 GHz 3,530 GHz 1.000 Miz 352595 GHz -46.88 dBm -6.88 dB.
1530GHz 3540 GHz 1.000 Mtz 3.53140 GHz -46.60 dBm -21.60 dB
3540 GHz 3619 GHz 1000 MHz 3.61864 GHz -44.38 dBm -31.98 dB
3619 GHe 3620 GHz 1.000 Miz 361999 GHz -23.89 dBm -10.89 dB
3520 GHz 3.700 GHz 100,000 kiz 362111 GHz -5.50 dBm -35.50 dB
3.700 GHz 3701 GHz 1.000 MHz 3.70003 GHz -35.18 dBm -2218 dB
3701 GHz 3710 GHz 1.000 MHy 3.701 28 GHz -42.28 dBm -29.28 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71920 GHz -42.91 dBm -17.91 dB
3.720GHz 3,820 GHz 1.000 MHz 372375 GHz -43.12 dBm 31248
L (I o

04:29:43 BN 08/12/2025
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e %FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG550916E

FR1 n77 Part96 / 90MHz / DFT-S OFDM / PI/2 BPSK

Lowest Full RB

Middle Full

RB

04:33:37 BN 08/12/2025

Ref Level 40,00 dBm  Offset 15.20 dB Mode Sweep sl Reflevel 40.00Bm  Ofiset 15.20d Mode Sweep seL
Caunt 1007100 Count 100/100
i Spmiriees Ermbmfomss @1 AugPwr | 1 5purious Emissions ®1 AvgPur
Uimit Checd Fss P
30 apiineSPURlOUS UNE_aBs ot 10 2 L
20 dBm 20
10 dBim 0
0 B
prawnn ™ E
Ao T el i (il
20 s
a0 { I 3 {
SEURIOUS LINE_ABs 002 | N SPURIOUS_LINE_ABS_002 '
‘ - e ——— [ o [ L [SSPEPC WR— | |
E L ‘ T
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz 343 GHz 12008 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 351167 GHz -41.11 dBm 111 dB 3.430 GHz 3530 GHz 1.000 MHz 352775 GHz -43.83 dBm
3530 GHz 3540 GHz 1.000 MHz 353001 GHz 1530 GHz 1540 GHz 1.000 MHz 353987 GHz -42.52 dBm
3.540 GHz 3549 GHz 1.000 MHz 3540 GHz 3579 GHz 1.000 MHz 3.57894 GHz -41.21 dBm
3549GHz 3550 GHz 1.000 Mtz 3579 GHz 3.580 GHz 1.000 MHz 357994 GHz -27.79 dBm
3550GHz 3640 GHz 100.000 ktz 3.580 GHz 1670 GHz 100.000 kHz 3.58923 GHz -5.19 dBm
3,640 GHz 3541 GHz 1.000 MHz 3.670 GHz 3671 GHz 1.000 MHz 3.67002 GHz -38.81 dBm
1641 GHz 3710GHz 1.000 Mz 3671 GHz 3710 GHz 1.000 MHz 3.67254 GHz .69 dBm
3710GHz 3720 GHz 1.000 MHz 3710 GHz 3720 GHz 1.000 MHz 3.71152 GHz -30.54 dBm
3720GHz 3820GHz 1.000 Mbz 3.720GHz 3820 GHz 1.000 MHz 3.72884 GHz -43.55 dBm
Ready
04:30:24 M 08/12/2025 04:32:16 P 08/12/2025
e+ ]
Ref Level 4000 dBm  Offset 15.20 05 Mode Sweep saL
Count 100/100
1 Spurious Emissians @1 AugPwr
Uimit Checd
30 apine.SPURIOUS UNE_aBs o2
20 dBm
10 dbm
a
o e ot
-20
el |
I
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 352585 GHz
1530GHz 3540 GHz 1.000 Mtz 3.53102 GHz
3.540 GHz 3.609 GHz 1.000 MHz 3.603 86 GHz
3609 GHe 3610GHz 1.000 Miz 3.60999 GHz
3610 GHz 3.700 GHz 100.000 kHz 3.61240 GHz
3.700 GHz 3701 GHz 1.000 Mz 3.70001 GHz
3701 GHz 3710 GHz 1.000 MHy 3.70108 GHz
3710 GHe 3,720 GHz 1.000 Miz 71711 GHz
3.720GHz 3,820 GHz 1.000 MHz 3.74053 GHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 90MHz / DFT-S OFDM / QPSK

Lowest Full RB

Middle Full RB

Ref Level 40,00 dBm  Offset 15.20 dB Mode Sweep saL Reflevel 40.00Bm  Ofiset 15.20d Mode Sweep saL
T Count 100/100
P = @1 AugPwr | 1 5purious Emissions ®1 AvgPur
Cimit Cheed 5] :
30 apiineSPURlOUS UNE_aBs ot P) 30 2 £
20 dBm 0
10 dbimy 10
a B
" -
10 dBer m’ L Y -.—-.ﬂﬁ
20 B |
. | | . I
SEURIOUS LINE_ABs 002 | ‘ SPURIOUS_LINE_ABS_002 |
R P N
BN D ! — R e NS
50 dBn i T
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz 343 GHz 12008 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3.430 GHz 3530 GHz 1.000 Miz 351287 GHz -42.55 dBm -255dB 3.430 GHz 3530 GHz 1.000 MHz 351786 GHz -43.97 dBm
1530GHz 3540 GHz 1.000 Mz 3.53900 GHz 3 3530 GHz 1540 GHz 1.000 MHz 353191 GHz -43.44 dBm
3540 GHe 3549 GHz 1.000 MHz 3.54895 GHz 3.580 GHz 3579 GHz 1.000 MHz 3.57653 GHz -42.35 dBm
3589 GHz 3550 GHz 1.000 Mz 354998 GHz 3579 GHz 1580 GHz 1.000 MHz 357993 GHz 27.07 dBm
3550 GHz 3,640 GHz 100000 kiz 560 20 GHz 3,580 GHz 3670 GHz 100.000 kHz 363672 GHz -1.75 dBm
3,640 GHz 3.641 GHz 1.000 MHz 364012 GHz 3.670 GHz 3671 GHz 1.000 MHz 3.67000 GHz -38.82 dBm
3641 GHr 3710GH: 1.000 MHx 364230 GHz 3671 GHz 3710 GHz 1,000 MHz 367402 GHz 41.09 dBm
3.710GHz 3720 GHr 1.000 MHz 3.71017 GHz 3710 GHz 3.720GHz 1.000 MHz 3.71135 GHz -43.10 dBm
3.720 GHz 3.820 GHz 1,000 MHz 3.723 85 GHz 3720GHz 3820 GHz 1,000 MHz 372984 GHz 42.24 dBm

04:31:04 PM 06/12/2025

04:32:56 PM 08/12/2025

Highest Full RB

Ref Level 4000 dBm  Offset 15.20 05 Mode Sweep saL
Count 100/100
1 Spurious Emissians @1 AugPwr
Limit Ch
30 apine.SPURIOUS UNE_aBs o2
20 dBm
10 dbm
a
10 W
-20
|
| rm—
1

3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary

3,430 GHz 3530 GHz 352805 GHz

1530GHz 3540 GHz 3.53098 GHz

3.540 GHz 3.609 GHz 3.601 25 GHz

3,609 Gz 3610GHz 3.60993 GHz

3610 GHz 3.700 GHz 3.67252 GHz

3.700 GHz 3701 GHz 3.70003 GHz

3701 GHz 3710 GHz 3.70130 GHz

3710 GHe 3,720 GHz 71063 GHz

3.720GHz 3,820 GHz 3.73424 GHz

04:34:17 BN 08/12/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 / 100MHz / DFT-S OFDM / Pl/2 BPSK

Lowest Channel

1RBO

1RBmax

RefLevel 40.00dBm  Ofset 15,20 dB Mode Sweep £

Ref Level 4000 dBm  Offset 15.20 3B Mode Sweep saL
Count 100/100 Count 100/100
HSpmaricess Ersdamion @1 AugPwr | 1 5purious Emissions ) 1 AvgPwr
Timit Cheel A it Cheek - Al
30 dpbineSPURIOUS_UNE a8 o il 30 dpine SPUBlous_LiNE_Ass_ oda "
20 dBm 20
10 dBy 10
o o T
-10
20 B
30 ‘ E 1
{-\"u*é}!ﬁ«" NEABS D02 | | [w. JRICUS_LINE_ABS_002
P —] | x.._.vj,w..a..mq-__l
50 5 H
[ | \ - " J
3.43 GHz 12009 pts. 39.0 MHz/ 3826GHz | 3.43GHz 12009 pts 39.0 MHz/ 3.82 GHz
3430 GHz 3530 GHz 1.000 Mz 3.50188 GHz 3430 GHz 3530 Gtz 1.000 MHz 350228 GHz 45.90 dBm -5.90 dB
3530 GHz 3540 GHz 1.000 Mz 3.53970 GHz 3530 GHz 3540 GHz 1.000 MHz 353041 GHz -46.69 dBm -21.69 dB
3,540 GHz 3549 GHz 1.000 MHz 3.54897 GHz 3540 GHz 3549 GHz 1.000 MHz 3.54098 GHz -47.07 dBm -34.07 dB
3549 GHz 3550 GHz 1.000 Mz 3.54999 GHz 3549 GHz 3550 GHz 1.000 MHz 3.54999 GHz -44.82 dBm -31.82d8B
3,550 GHz 3,650 GHz 100,000 kifz 355106 GHz 3550 GHz 3650 GHz 100.000 kHz 364891 GHz 11.28 dBm -18.72dB
3.650 GHz 3.651 GHz 1.000 MHz 3.65006 GHz 3.650 GHz 3.651 GHz 1.000 MHz 3.65001 GHz 6.39 dBm 6.61dB
3651 GHr 3710GH: 1.000 MHx 366612 GHz 3651 GHz 3710 GHz 1.000 MHz 365103 GHz 28.00 dBm -15.00 dB
3.710GHz 3.720GHz 1.000 MHz 3.71107 GHz 3710 GHz 3.720GHz 1.000 MHz 3.71030 GHz -36.59 dBm -21.69dB
3.720 GHz 3820 GHz 1.000 MHz 381675 GHz 1720 GH 3520 GHe. 1,000 MHz 374682 GHz 45.49 dBm 5.49 dB
Ready jaRnaannng s

04:35:00 PM 06/12/2025

04:35:39 PM 08/12/2025

Lowest Channel

1RBO

Channel power -13dBm > -26.07dBm (PASS)

Lowest Channel 1RBmax
Channel power -13dBm > -27.15dBm (PASS)

Ref Level 30,00 dBim
= A 2048 = SWT

Offiet 15.20d8 & RBW 10 kHz
100 ms @ VBW 30 kHz _ Mode Sweep

SGL

Count 100/100
1

Offset 15.20 4B = RBW 10kHz 6L
Count 100/100

Ref Level 30.00 dBim

- A 2048 ® SWT 100 ms & VBW 30kHz Mode Swesp

20 20 dBm .
B

10 0

a 0 dBm-

10 dBm 10 dBr

20 20 dBmr

L | .
a0 v o Jgish
M 4‘\|’
40 uuLN oA 40
A W
50 . W i 50 dBim + 1
e PO TP Y .
S I e M M MW o
aatt iy © 1M\~ML \
ir
:F: “\’:“’ 1001 pts m 2000 k] Span 20MHz || (o5 ceos me 1001 pts 200.0 kHz/ Span 2.0 M
esult Summa jone 2 Result Summa Nona
Tl Ref) 1000 MHz -26.07 dBm
T Totel 2607 dBm Tal {Ref) 1,000 Mtz 5 dBm
. 5 Tx Total -27.15 dBm

05:01:03 PM  08/12/2025

05:03:24 BN 08/12/2025
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Report No. : FG550916E

FR1 n77 / 100MHz / DFT-S OFDM / Pl/2 BPSK

Lowest Channel

Full RB =

Ref Level 40.00 dBm  Offset 15.20 0B

Made Sweep

sa
Count 100/100
1 Spurious Emissians @1 AvgPwr
Uimit Checd AL
30 dpbineSPURIOUS_UNE a8 o alL
20 dBew
10 dir
0 dBmr T
o B i
-20
30 s
- |
y -
I
T
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.49029 GHz 0.23dB
1530GHz 3540 GHz 1.000 Mtz 3.53189 GHz -16.12 dB
3540 GHy 3549 GHz 1.000 MHz 54459 GHz 88 d
3589 GHz 3550 GHz 1,000 MHz 354982 GHz 14.47 dB
3,550 GHz 3650 GHz 100,000 kiz 355384 GHz 35.90 dB
3,650 GHz 3651 GHz 1.000 Mtz 3.65094 GHz 6.60 d
3651 GHz 3710 GHz 1.000 MHy 3.65292 GHz X 2713 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71494 GHz -42.64 dBm -17.64 dB
3.720GHz 3,820 GHz 1.000 MHz 372275 GHz -45.01 dBm -5.01dB

04:36:1% BM 08/12/2025

Lowest Channel

Channel power -40dBm > -44.5dBm (PASS)

Full RB

Ref Level 30,00 dBm

Offset 15,200 = RBW 10 khz

- A 2048 & SWT

100 ms ® VBW 30 kHz

Mode Sweep

CF 3.480 29 GHz

2 Result Summa

Ticl (Ref)
Tx Total

Jeoudh J"U\ﬂ_,—"\.u”

1.000 MHz

1001 pts

Vm-_,f' n\rMﬂr\N \ fi

200.0 kHz/

-44.50 dBm
-44.50 dBm

L P,;V%f‘\w .

g <.fh‘:,’*-. AW,

1

Span 20 MH:z

05:06:26 BM  0B/12/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 / 100MHz / DFT-S OFDM / Pl/2 BPSK

Middle Channel

1RBO

1RBmax

RefLevel 40.00dBm  OMfset 15.20dB.

Mode Sweep

6L

Ref Level 4000 dBm  Offset 15.20 05 Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissians @1 AvgPwr | 1Spurious Emissians @1 AvgPwr
Limit Che<q Pjss Limit Che

30 dBiRE. SPURIOUS _LINE_ABS 0d2 —I 30 dBRCE SPURIOUS_LINE_ABS_0q2

20 de 0

10 dBmv T 10

a J B

0 ||

20 B

‘|

30 H E |

SPURIOUS_LINE_ABS_002 SPURIOUS_LINE_ABS 002 1l

40 abm T r

o S e N | — p— — r—
AW | \ ) T

3.5 Ghz 12009 pts 39.0 MHz] 382GH: | 3.43GHz 2009 pts 39.0 MHz/ 3.82 GHz
3430 GHz 3530 GHz 1.000 MHz 3.52685 GHz -44.09 dBm -4.09.dB 3430 GHz 3530 GHz 1.000 Mz 3.52735 GHz -35.26 dBm -5.26 dB
3530 GHz 3540 GHz 1.000 MHz 3.53079 GHz -86.66 dBm -21.66 dl 3530 GHz 3540 GHz 1.000 MHz 353056 GHz -46.86 dBm 21.86 dB
3540 GHr 3569 GHz 1.000 Mz 568 99 GHz -45.67 dBm -32.67 dB 3,540 GHz 3,569 GHz 1,000 MHz 3.54167 GHz -45.88 dBm -32.88 dB
3,569 GHz 3570 GHz 1.000 Mz 3.56944 GHz -45.22 dBm 32224 3.569 GHz 3570 GHz 1.000 MHz 3.56979 GHz -47.19 dBm 331948
3570 GHz 3680 GHz 100,000 kitz 357592 GHz 14.08 dBm -15.92dB 1570 GHz 1680 GHz 100.000 kHz 3.67405 GHz 14.56 dBm 15.84
3.680 GHz 3.681 GHz 1.000 MHz 3.680 14 GHz .92 d -33.92 dB 3.680 GHz 3,681 GHz 1.000 MHz 3.680 80 GHz -44.71 dBm 31.71d8
3681 GHz 3710GHz 1.000 M 368133 GHz -45.53 dBm 3253 dB 3681 GHz 3710GHz 1.000 MHz 368194 GHz 4432 dBm 313248
370Gk 3720 GHz 1.000 MHz 3.71005 GHz 79d 21.79 dB 37106tz 3720 GHz 1.000 MHz 3.71008 GHz 46,68 dBm 2168 dB
3.720 GHz 3820 GHz 1.000 MHz 3.80856 GHz -46.71 dBm 6.71dB 3720 o1 JB20cHe 1000 Mis 372275 GHz 4058 dBm 58 dB

ey Readly jinsasann

04:39:20 PM 08/12/2025

04:39:59 PM 08/12/2025

Full RB

Ref Level 40.00 dBm  Offset 15.20 0B

1 Spurious Emissions

Made Sweep

6L

Caunt 100/100
®1 AvgPwr

Limit Che<d

Line _SPURIOUS_LINE_ABS_0q2

30

20 dbr

10 dBinr

RIOUS LINE_ABS 002
Shuobm -

e

3.43 GHz

3430GHz

3530 GHz

3530 GHz 3540 GHz 1.000 MHz 3.53078 GHz
3540 GHy 3,569 GHz 1.000 Mz 3.56890 GHz
3569 GHz 3570 GHz 1.000 Mtz 356070 GHz
3570 GHz 3,680 GHz 100,000 kHz 3.64331 GHz
3,680 GHz 3681 GHz 1000 MHz 368091 GHz
3681 GHr 3710GH: 1.000 MHz 3.69214 GHz
3.0 GHz 3.720 GHz 1.000 MHz 3.71967 GHz
3.720GHz 3,820 GHz 1.000 MHz 3.72125 GHz

12009 pts 39.0 MHz/

1.000 MHz

382 GHz

04:40:3% PM 08/12/2025
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SPORTON LAB.
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Report No. : FG550916E

FR1 n77 / 100MHz / DFT-S OFDM / Pl/2 BPSK

Highest

Channel

1RBO

1RBmax

RefLevel 40.00dBm  OMfset 15.20dB.

Ref Level 40.00dBm Offset 152068 Made Sweep. SGL Mode Sweep SGL
Count 100/100 Count 100/100
1 Spurious Emissions @1 Aughuer_ | 1 Spurious Emissions @1 AvgPwr
Lt Cheal i it Cheek Al
20 aghine SPURIOUS UNE ABs ody AL 30 dabine SPURIOUS LINE ABs oda n
20 dBenr 20
10 dBrv T T I 10
o B
-0 i‘
20 ! Br
e ! E
. i
{ - \........,,....._.._-J | I - ‘, { A
. I \. . i
3.43 GHz 12009 pts. 39.0 MHz/ 3826GHz | 3.43GHz 12009 pts 39.0 MHz/ 3.82 GHz
3430 GHz 3530GHz 1.000 MHz 3.43085 GHz 3430 GHz 3.530 GHz 1.000 Mtz 3.50318 GHz -36.44 dBm .44
3530 GHz 3500 GHz 1.000 Mz 353252 GHz 1530 GHz 1540 GHz 1,000 MHz 353045 GHz 46.71 dBm 21.71 48
3540 GHr 3599 GHz 1.000 MHy 3.50897 GHz 3,540 GHz 3599 GHe 1,000 MHz 3.55247 GHz -45.84 dBm -32.84 dB
3593 GHe 3600 GHz 1.000 MHz 3.60000 GHz 3,589 GHz 3600 GHz 1.000 MHz 359999 GHz -45.54 dBm 3254 dB
3.600 GHz 3.700 GHz 100,000 kitz 3.60101 GHz 1600 GHz 1.700 GHz 100.000 kHz 3.69886 GHz 1255 dBm 17.454d8
3.700 GHz 3.701 GHz 1.000 MHz 3.700 99 GHz 3.700 GHz 3.701 GHz 1.000 MHz 3.70002 GHz 10.11 dBm 2.89 d
1701GH 3T10GH: 1.000 Mz 70106 GHz 3701 GHz 3710 GHz 1,000 MHz 3.70108 GHz 32.72 dBm -19.72 dB
3710GHz 3720 GHz 1.000 MHz 3.71255 GHz 37106tz 3720 GHz 1.000 MHz 3.71032 GHz 45.99 dBm 2099 di
3.720 GHz 3820 GHz 1.000 PAHz 3.80556 EHe 4631 dBm 3.720 GHz 3820 GHz 1,000 MHz 3.74772 GHz -43.33 dBm 333d8
Ready Ready jaRnaannng "5

04:48:50 PM 06/12/2025

04:49:29 PM 08/12/2025

Highest Channel 1RBO0
Channel power -13dBm > -24.74dBm (PASS)

Highest Channel

1RBmax

Channel power -13dBm > -28.38dBm (PASS)

Offset 15.20 4B = RBW 10kHz

Ref Level 30.00 dBm SGL

Ref Level 3000 dBm  Offist 152008 = RAW 10 ke saL o 0T IO ST (e Count 100/100

- At 2048 = SWT  100ms = VBW 30kH:  Mode Sweep Count 100/100 -
1]
2 20 dBm 1
o

10 0
0 0 dBinr

10 dBm 10 dBr
20 20 dBmr
& et iy P

4 e ¥ v
-0 . J¥al¥y _w v )
WMM“' VT
o T 50 diim .
A g T A g pnem ) Ly bty g, fo i
! ¥ e © LH‘M..M | A \,

:F: 5’1’: GHz 1001 pts. m 2000 kHz/ Span 20MHz || (o5 5605 s 1001 pts 200.0 kHz/ Span 2.0 M

Haliais e 2 Result Summa None

Tl Ref) 1000 Wiz -24.74 dBm
Tx Total -24.74 dBm Tx1 (Ref) 1.000 MHz IBm
Tx Total Bm
Ready T & o # 13|

05:08:02 PM  08/12/2025
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FR1 n77 / 100MHz / DFT-S OFDM / Pl/2 BPSK

Highest Channel

Full RB

Ref Level 40,00 dBm  Offset 15.20 dB Made Sweep £
Count 100/100
1 Spurious Emissians @1 AvgPwr
Uimit Checd o

30 apineSPuRlous une

20 dBew

10 dir

0 dBmr

o s
10 o
-20
| ttmmsatim et hhl-ﬂk«w—-'\.

3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
3,430 GHz 3530 GHz 1.000 Miz 350537 GHz -45.94 dBm -5.94dB
1530GHz 3540 GHz 1.000 Mtz 353384 GHz -44.74 dBm -19.74 dB
3,540 GHz 3.599 GHz 1.000 Mtz 3.59437 GHz -43.49 dBm -30.49 dB
3599 GHz 3,600 GHz 1,000 MHz 359996 GHz -23.05 dBm -10.05 dB
3,600 GHz 3.700 GHz 100,000 kiz 3.65807 GHz 651 dBm -36.51 dB
3700 GHz 3701 GHz 1.000 Mz 3.70011 GHz -40.88 dBm -27.88 dB
3701 GHz 3710 GHz 1.000 MHy 3.70247 GHz -41.81 dBm
3710 GHe 3,720 GHz 1.000 Miz 3.71665 GHz -30.20 dBm
3.720GHz 3,820 GHz 1,000 Miiz 374473 GHz -41.29 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 / 100MHz / DFT-S OFDM / QPSK

Lowest Channel

1RBO

1RBmax

RefLevel 40.00dBm  Ofset 15,20 dB Mode Sweep £

Ref Level 4000 dBm  Offset 15.20 3B Mode Sweep saL
Count 100/100 Count 100/100
HSpmaricess Ersdamion @1 AugPwr | 1 5purious Emissions 1 AvgPwr
Timit Cheel i it Cheek Al
30 dpbineSPURIOUS_UNE a8 o il 30 dabine SPURIOUS LINE ABs oda n
20 dBm 20
10 dBy 10
o . I
-10
20 B
1 -
ous ue ass 2| | <PuROUS UNE ABS 002 |
e samaman k 1— T - ! |
| |- \ -t
3.43 GHz 12009 pts. 39.0 MHz/ 3826GHz | 3.43GHz 12009 pts 39.0 MHz/ 3.82 GHz
3430 GHz 3530 GHz 1.000 MHz 50208 GHz 3.430 GHz 3530 Gtz 1.000 MHz 350228 GHz -46.21 dBm .21 d
3530 GHz 3540 GHz 1.000 MHz 3.53964 GHz 3530 GHz 3540 GHz 1.000 MHz 353233 GHz -46.87 dBm -21.87 dB
3,540 GHz 3549 GHz 1.000 MHz 3.54881 GHz 3540 GHz 3549 GHz 1.000 MHz 3.54844 GHz -45.66 dBm -32.66 dB
3549 GHz 3550 GHz 1.000 Mz 3.54996 GHz 3549 GHz 3550 GHz 1.000 MHz 3.54909 GHz -44.55 dBm -31.55d8B
3,550 GHz 3,650 GHz 100,000 kifz 355109 GHz 3550 GHz 3650 GHz 100.000 kHz 3.64884 GHz 11.80 dBm -18.20d8
3.650 GHz 3.651 GHz 1.000 MHz 3.650 74 GHz 3.650 GHz 3.651 GHz 1.000 MHz 3.65002 GHz 6.16 dBm 6.84 dl
3651 GHr 3710GH: 1.000 MHx 365297 GHz 3651 GHz 3710 GHz 1.000 MHz 365121 GHz 29.41 dBm -16.41 dB
3.710GHz 3.720GHz 1.000 MHz 3.71495 GHz 3710 GHz 3.720GHz 1.000 MHz 3.71098 GHz -36.66 dBm -21.66 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.81845 GHz 3720GHz 3820 GHz 1,000 MHz 374662 GHz _46.43 dBm 43 dB

04:36:50 PM 06/12/2025

04:37:38 B 08/12/2025

Lowest Channel 1RBO
Channel power -13dBm > -27.47dBm (PASS)

Lowest Channel 1RBmax
Channel power -13dBm > -27.49dBm (PASS)

t ectrum
Ref Level 30,00 dBim saL

2048 = SWT

Offiet 15.20d8 & RBW 10 kHz

100 ms @ VBW 30 kHz _ Mode Sweep

Count 100/100
1

Reflevel 30.00dBm  Offset 153008 = RBW 10kHz 6L

- A 2048 ® SWT 100 ms & VBW 30kHz Mode Swesp

Count 100/100

20 20 dBm T
B
10 0
1] 0 dBm-
10 dBm 10 dBr
20 20 dBmr
W g I
E T . A,
30 ¥ 30 sy T
N ! Kl N RN
-40 Wv \v{ -40 Y’N\‘I
w0 A atlYy
\/\AUNN i 50 dBrm Ww 1
o™ Al S e ™ g o,
et A ol ] © "‘M‘\ﬁ,mlh."ﬁh‘*ﬁ”"\wW"\u . i il PO
:F: “\’:“’ 1001 pts m 2000 k] Span 20MHz || (o5 ceos me 1001 pts 200.0 kHz/ Span 2.0 M
esult Summa jone 2 Result Summa None
T Ref) 1000 Wiz -27.47 dBm
T Totel 2747 dBm Tal {Ref) 1,000 Mtz dBm
- - Tx Total -27.49 dBm
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916E

FR1 n77 / 100MHz / DFT-S OFDM / QPSK

Lowest Channel

Full RB

Ref Level 40,00 dBm  Offset 15.20 dB Made Sweep £
Count 100/100
1 Spurious Emissians @1 AvgPwr
Cimit Cheed 7
{ine _SPURJOUS_UINE

30

20 dbr

10 dior

0dbm

i .

!

3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
3,430 GHz 3530 GHz 1.000 Miz 352535 GHz -40.50 dBm -0.50 dB.
1530GHz 3540 GHz 1.000 Mtz 3.53107 GHz 39.51 dBm -14.51 dB
3,540 GHz 3549 GHz 1.000 Mtz 3.54665 GHz -80.72 dBm -27.72 dB
3589 GHz 3550 GHz 1,000 MHz 354995 GHz -28.47 dBm -15.47 dB
3,550 GHz 3650 GHz 100,000 kiz 357951 GHz -8.14 dBm -38.14 dB
3,650 GHz 3651 GHz 1.000 Mtz 3.65028 GHz -40.05 dBm -27.05 dB
3651 GHz 3710 GHz 1.000 MHy 3.65339 GHz -40.51 dBm -271.51 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71487 GHz -42.48 dBm -17.48 dB
3.720GHz 3,820 GHz 1.000 MHz 372055 GHz -44.88 dBm 488 dB

04:38:17 BN 08/12/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 / 100MHz / DFT-S OFDM / QPSK

Middle Channel

1RBO

1RBmax

04:41:18 PM 06/12/2025

04:41:50 PM 08/12/2025

Ref Level 40.00dBm  Offset 152008 Mode Sweep 5GL Reflevel 20.00d8m Offset 15.20d8 Mode Sweep S6L
Count 100/100 Count 100/100
HSpmaricess Ersdamion @1 AugPwr | 1 5purious Emissions ®1 AvgPur
Cimit Cheed 5] it Che

30 dpbineSPURIOUS_UNE a8 o P 30 dabine SPURIOUS LINE ABs oda

20 dBm 20

10 dBy 10

o B

-10 K

-20 O

30 ” E

SPURIOUS_LINE_ABS 002 | SPURIOUS_LINE_ABS_002 |

40 abm T | [ i

- et § [ e t ey J L [ a

) el v

3.43 GHz 12009 pts. 39.0 MHz/ 3826GHz | 3.43GHz 12009 pts 39.0 MHz/ 3.82 GHz
3430 GHz 3530 GHz 1.000 MHz 352705 GHz 3.430 GHz 3530 Gtz 1.000 MHz 3.47840 GHz 45.83 dBm -5.83 dB
3530 GHz 3540 GHz 1.000 MHz 3.53124 GHz 3530 GHz 3540 GHz 1.000 MHz 353194 GHz -46.66 dBm 21.66 dB
3,540 GHz 3.569 GHz 1.000 MHz .567 74 GHz 3540 GHz 3569 GHz 1.000 MHz 3.54132 GHz -45.77 dBm -32.77dB
3,569 GHz 3570 GHz 1.000 Mz 3.36962 GHz 3,569 GHz 3570GHz 1.000 MHz 3.56956 GHz -47.12 dBm -34.12d8B
3570 GHz 3,680 GHz 100,000 kifz 357598 GHz 3570 GHz 3680 GHz 100.000 kHz 367399 GHz 13.75 dBm -16.25dB
3,680 GHz 3.681 GHz 1.000 MHz 680 54 GHz 3.680 GHz 3,681 GHz 1.000 MHz 3.68047 GHz .56 dBi -31.56 dB
3681 GHr 3710GH: 1.000 MHx 368287 GHz 3681 GHz 3710 GHz 1.000 MHz 368139 GHz 44,70 dBm -31.70 dB
3.710GHz 3.720GHz 1.000 MHz 3.71060 GHz 3710 GHz 3.720GHz 1.000 MHz 3.71071 GHz -36.77 dBm -21.77dB
3.720 GHz 3.820 GHz 1.000 MHz 3.81306 GHz 3720GHz 3820 GHz 1.000 MHz 3.72265 GHz 45.17 dBm 5.17 d

festy

Full RB

Ref Level 40.00 dBm  Offset 15.20 0B

Mode Sweep saL
Caunt 100/100
1 Spurious Emissians ®1 AugPur
Uimit Checd
30 apdine.SPURlOUS_UNE_aBs o2
20 B
10 dir
a
o r.m Sk
20 ‘ 1
a0
SPURIOUS UINE ABS 002 | |
ey | | 7
!
i W
333 GHz 12008 pis 39.0 MHa/ 382 GHz
3430GHz 3530 GHz 1.000 MHz 352505 GHz
3530 GHz 3540 GHz 1.000 MHz 3.53810 GHz
3540 GHy 3,569 GHz 1.000 Mz 3.54926 GHz
3569 GHz 3570 GHz 1.000 Mtz 356831 GHz
3570 GHz 3,680 GHz 100,000 kHz 359088 GHz
.680 GHz 3681 GHz 1.000 Mtz 3.68038 GHz
3681 GHr 3710GH: 1.000 MHz 3.68907 GHz
3.0 GHz 3.720 GHz 1.000 MHz 3.71262 GHz
3.720GHz 3,820 GHz 1.000 MHz 374073 GHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 / 100MHz / DFT-S OFDM / QPSK

Highest

Channel

1RBO

1RBmax

RefLevel 40.00dBm  OMfset 15.20dB.

Ref Level 40.00dBm Offset 152068 Made Sweep. SGL Mode Sweep SGL
Count 100/100 Count 100/100
HSpmaricess Ersdamion @1 AugPwr | 1 5purious Emissions 1 AvgPwr
Timit Cheel i it Cheek Al
30 dpbineSPURIOUS_UNE a8 o il 30 dabine SPURIOUS LINE ABs oda n
20 dBm 20
10 dBny + + | 10
o B
-10
-20 ‘L "
b |
0US_LINE_ABS 002 | SPURIOUS, UINE_ABS 002
U 1 . .
dBrrr - B T 1
[ A ‘ ) L
3.43 GHz 12009 pts. 39.0 MHz/ 3826GHz | 3.43GHz 12009 pts 39.0 MHz/ 3.82 GHz
3430 GHz 3530 GHz 1.000 MHz 343035 GHz 3.430 GHz 3530 Gtz 1.000 MHz 350308 GHz 4602 dBm .02d
3530 GHz 3540 GHz 1.000 MHz 3.53010 GHz 3530 GHz 3540 GHz 1.000 MHz 353011 GHz -46.79 dBm -21.79dB
3,540 GHz 3599 GHz 1.000 MHz 3.59897 GHz 3540 GHz 3599 GHz 1.000 MHz 3.55205 GHz -45.47 dBmi -32.47 dB
3599 GHz 3.600 GHz 1.000 Mz 3.59998 GHz 3589 GHz 3600 GHz 1.000 MHz 3.59995 GHz -46.10 dBm -33.10dB
3,500 GHz 3.700 GHz 100,000 kifz 60096 GHz 3600 GHz 3.700 GHz 100.000 kHz 3.69891 GHz 13.92 dBm -16.08 dB
3.700 GHz 3.701 GHz 1.000 MHz 3.70006 GHz 3.700 GHz 3.701 GHz 1.000 MHz 3.70003 GHz £.18 dBm 4.82 dB
3701 GHr 3710GH: 1.000 MHx 370118 GHz 3701 GHz 3710 GHz 1.000 MHz 3.70137 GHz 29.53 dBm -16:53 dB
3.710GHz 3.720GHz 1.000 MHz 371171 GHz 3710 GHz 3.720GHz 1.000 MHz 3.71026 GHz -36.04 dBm -21.04 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.79657 GHz 3720GHz 3820 GHz 1.000 MHz 3.74812 GHz 4477 dBm 77 dB
festy i =

04:51:37 PM 06/12/2025

04:52:17 #M 08/12/2025

Highest Channel 1RBO0
Channel power -13dBm > -26.90dBm (PASS)

Highest Channel 1RBmax
Channel power -13dBm > -28.37dBm (PASS)

Offset 15.20 4B = RBW 10kHz

Ref Level 30.00 dBm SGL
Ref Level 3000 dBm  Offist 152008 = RAW 10 ke sa o 0T IO ST (e Count 100/100
- At 2048 ® SWT 100 = VBW 30kH: _Mode Sweep Count 100/100 -
1]
2 20 dBm 1
o

10 0

0 0 dBinr

10 dBm 10 dBr

20

e,
. Y.
L o A
- R -
WAl N
* Y v . W !
A r f
PR T ) W L Y e T IO
G BT P I iy g A A N
T

:F: 5’1’: GHz 1001 pts. m 2000 kHz/ Span 20MHz || (o5 5605 s 1001 pts 200.0 kHz/ Span 2.0 M

Haliais e 2 Result Summa None

T Ref) 1000 Wiz -26.90 dBm
T Total 36,50 dBm Tal (Ref) 1,000 Mtz 7 dBm
= r— = - T Toual 2837 dBm

05:08:51 PM  08/12/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916E

FR1 n77 / 100MHz / DFT-S OFDM / QPSK

Highest Channel

Full RB

Ref Level 40,00 dBm  Offset 15.20 dB Made Sweep £
Count 100/100
1 Spurious Emissians @1 AvgPwr
Uimit Checd o

30 apineSPuRlous une

20 dBew

10 dir

0 dBm

10 r‘#".‘-" —— "
U ki iy

-20 Ll

30 1

[ . i IFW\W,‘

4 " ‘

3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz

2 Result Summa
3,430 GHz 3530 GHz 1.000 Miz 3524 26 GHz -25.59 dBm -5.69 dB.
1530GHz 3540 GHz 1.000 Mtz 3.53495 GHz -44.91 dBm -19.91 dB
3,540 GHz 3.599 GHz 1.000 Mtz 3.59897 GHz -81.95 dBm -28.95 dB
3599 GHz 3,600 GHz 1,000 MHz 359986 GHz -27.73 dBm 1433 dB
3,600 GHz 3.700 GHz 100,000 kiz 60264 GHz -6.89 dBm 36.89 dB
3700 GHz 3701 GHz 1.000 Mz 3.70022 GHz -42.24 dBm -29.24 dB
3701 GHz 3710 GHz 1.000 MHy 3.70217 GHz -41.94 dBm -28.94 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71902 GHz -41.30 dBm -16.90 dB
3.720GHz 3,820 GHz 1.000 MHz 372015 GHz -41.29 dBm 1.29dB
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